
Ohio Water Environment Association | Volume 85:1 | Issue 1 2012

City of Xenia - Little Miami River
Restoration Project  
page 24

2012 Operations Challenge
April 17 - Allen County
Page 18

2012 Conference Preview 
June 19 - 21 in Aurora, Ohio 
pages 29-40

Buckeye Bulletin

Government Affairs Workshop 

March 1, 2012

The Conference Center at NorthPointe

Register at www.ohiowea.org 

Earn up to 6 Contact Hours - page 16

Village of Ohio City WWTP
page 46

Water Environment 
 Association

Preserving & Enhancing 
Ohio’s Water Environment 

www.ohiowea.org



2                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2012
[...]
Beverages, Prizes and Events. 8:30am 
Registration, 10am Shotgun Start, 4-person 
Scramble.  Prizes for Long Drive, Pin Shots, and 
Course Winners.  Grantwood CC 

# Team(s) of four golfers ____ x $300 each  
# Individual golfers ____ x   $75 each  
Print golfers names:  

--------  L IMIT  32 TEAMS --------   

 TOTAL AMOUNT DUE  
 

Tickets will be taken for the events below 
Please check which events you plan to attend 

In Full & Tue. Registration In Full & Wed. Registration 
  Awards Breakfast   Wednesday Lunch 

  Meet & Greet   Annual Banquet 
 

Hosted by OWEA’s Northeast Section 
Conference Co-Chairs Golf Co-Chairs 
Ted Baker 
440.829.8405 
kingsnu@aol.com 
 

Debbie Houdeshell 
330.322.2567 
dhoudeshell@hazenandsawyer.com 
 

Terry Gellner 
440.530.2275 
tgellner@ctconsultants.com 

Mike Welke 
330.841.2591 
mwelke@warren.org 

 

F O R M  O F  P A Y M E N T 

  CHECK #                     P.O. # 
  CREDIT CARD – you will be emailed a secure link to 
enter your credit card payment, or you may call the 
OWEA office with your credit card number 
  I have read & agree to the OWEA refund policy 

OWEA 
1890 Northwest Blvd, Suite 210 
Columbus, OH 43212 

T: 614.488.5800    F: 614.488.5801    E: info@ohiowea.org 
 
 

OWEA Refund Policy 
 Cancellations within 72 hours of the conference or no-shows the day of the conference will be billed in full and will not 

receive a refund. 
 Any Cancellation 72 or more hours prior to the conference will receive a 65% refund minus any credit card processing 

fees. 
 Any Cancellation 7 days or more prior to the conference will receive a full refund minus any credit card processing fees.  



www.ohiowea.org                                                                                                                                                     41

888-965-3227
 

Low Energy
Tertiary Treatment System
Harnessing the Power of Algae

Packaged Wastewater Treatment 

              AlgaePac TM             Pump Stations
Rounded Corner Submersible

 

www.oldcastleprecast.com/wastewater                                                888-965-3227
 

             We Know WaterA

www.oldcastleprecast.com/wastewater                                                888-965-3227
 



42                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2012

One Team. Infinite Solutions.

Providing professional services in:
•	 Municipal	and	Industrial	Wastewater	Treatment

•	 Odor	Corrosion	and	Control

•	 Inflow/Infiltration	and	CSO

•	 Collection	System	Planning,	Analysis	and	Design

•	 Pumping	Stations
A

D
-C

A
-S

BR
-2

01
1J

A
N

11
-P

1V
1

Global Expertise. Local Strength.

Columbus
(614) 486-4383

A D iv i s ion Of  DN Tanks

614-777-9886
www.natgun.com
Dan McVay
Regional Manager
dmcvay@natgun.com

Ra t e d  F i r s t .  B e c a u s e  t h e y  l a s t .

DLM_RatedFirst_BCA_4C_ClevelandOH:BCA_NewFormat  12/29/2011  2:04 PM  Page 1

Sullivan

2553 Thirs Drive
Villa Hills, KY 41017

dan@sullivanenvtec.com

(859) 426-5178 phone
(859) 426-5177 fax

(513)  515-6253 mobileDaniel J. Sullivan, Sr.
President

E & I CORPORATION
A DIVISION OF McNISH CORPORATION

214 Hoff Road, Suite M
Westerville, OH  43082
Phone: 614.899.2282
Fax #:  614.899.0304
Web Site:  www.eandicorp.com

SCREENS
Catenary Bar Screen
Catenary Trash Rakes
Catenary “Compact II”
ARC
ARM
EIMT-2S
Traveling Water Screen

FLOCCULATORS
Vertical and Horizontal

GRIT
Catenary Grit Collector
V-Bucket Grit Collector
Screw and Bucket Elevator
Swirl Grit (Vortex Grit)
 

COLLECTORS
Three and Four Shaft Rectangular

SKIMMERS
Pipe
Helical

OEM PARTS / PRODUCT IMPROVEMENT
1.800.882.0776



www.ohiowea.org                                                                                                                                                     43

Flexibility is only one advantage oF our Closed loop 
reaCtor proCess

We have more than 45 years of experience in oxidation ditch technology and more than 2000 installations. 
Lakeside’s CLR process offers a variety of wastewater treatment options, including several operational modes, nitrogen and 
phosphorus removal, and an adaptable configuration, providing maximum flexibility with consistently high quality effluent. 
The CLR process is simple to operate and can be configured in several shapes, including the conventional racetrack, folded 
U-shape or concentric multichannel designs. Lakeside’s staff delivers full service from initial concept through construction to 
plant operation. The result: reliable results with minimal operator attention and maintenance. When performance counts, 
count on the industry leader for more than 80 years!

CLR Process Components

Magna Rotors
Velocity Control Baffles
Rotor Covers
Level Control Weirs
E.A. Aerotor
Process Monitoring and  
Control Systems

1211 Chesapeake Ave., Columbus, OH 43212
Phone: (614) 224-7670  Fax: (614) 224-7660

Paul Matrka, Owner – paul@go-smith.com
Laura Tegethoff, Owner – LauraT@360water.com
Jim Grunenwald, Associate – jimg@go-smith.com
Kim Riddell, Associate  – kim@go-smith.com

REPRESENTED LOCALLY BY:

Visit www.lakeside-equipment.com for more 
product information.



44                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2012

   Wet Infrastructure Solutions

   Planning & Design Engineering

   Sustainable Solutions

   Design-Build Project Delivery
www.mwhglobal.com

1300 E. Ninth Street 
Suite 1100
Cleveland, OH 44114
(216) 621-2407

1801 Watermark Dr. 
Suite 220
Columbus, OH 43215
(614) 324-2220

 
 

 
 

MANHOLE & WETWELL RESTORATION 
 
 
 
 
 
 
 
 
 

 
  

Prevents Corrosion & Stops Infiltration   
Stress Skin Panel Adds Structural Strength 
Restores Structure Walls to Original Levels  

Cost Competitive  
10-YEAR WARRANTY 

A 7’ DEEP MANHOLE CAN BE LINED IN 
LESS THAN 1 HOUR 

SpectraShield® Liner System 
www.spectrashield.com 



www.ohiowea.org                                                                                                                                                     45

In the tradition of groundbreaking innovations comes…

Flygt Experior™ 
Welcome to a new era in wastewater pumping. Where engineering excellence and
a pioneering spirit combine with an unmatched understanding of your needs. The
result is Flygt Experior, a uniquely holistic experience that combines state-of-the-art
hydraulics, motors, and controls.

Today, Flygt Experior combines N-technology hydraulics and its adaptive functionality,
premium efficiency motors and SmartRun – the all-new intelligent control. Flygt Experior 
comes from years of listening to you and applying our knowledge and expertise, to 
develop the most reliable and energy-efficient wastewater pumping. It is therefore the 
ultimate in our commitment to you.
Flygt Experior™. Inspired by you. Engineered by us.

Flygt Products
1615 State Route 131 
Milford, OH 45150
513-831-7867

flygt.com/FlygtExperior 
Flygt is a brand of Xylem, whose 12,000 employees are dedicated to addressing 
the most complex issues in the global water market. Let’s solve water.



46                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2012

proposed demolition of the pump station, clarifier, trickling filter 
and Spiragester tank and construction of a new WWTP on a 5 
acre site the Village owned adjacent to the existing plant. The 
existing chlorination tank and outfall structure were to be left in 
place. Demolition would include removal of the equipment and 
demolishing the structures to below grade. The area would then 
be re-graded and seeded.
Funding for the new plant project involved three sources. The 
sources included a $500,000 CDBG grant, a $500,000 OPWC 
grant, a $1,000,000 OPWC loan and a $1,500,000 WPCLF loan. 
Three extended aeration process configurations were considered. 
All configurations were reviewed as a complete installed system 
with pumping, screening, disinfection, and sludge stabilization 
included in the construction and operational costs. 
The first configuration was a packaged extended aeration system 
- with the carbonaceous and nitrifying stages in series - and final 
clarifiers.
The second configuration was a continuous sequential batch reactor 
(SBR). SBR is a fill and draw system with flow equalization, 
aeration, and settlement all occurring in the same tank.

The Village of Ohio City is located in Liberty 
Township in the southern part of Van Wert County. 
As of the census of 2000, there were 784 people 
residing in the village. The population has been 
stable over the last 10 years.
The original wastewater treatment plant, constructed 
in 1968, had an average daily flow of 120,000 
gallons per day (gpd), a design capacity of 150,000 
gpd and a peak flow of 350,000 gpd. Treatment 
consisted of a Spiragester for primary settlement 
and solids stabilization, one rock media trickling 
filter, one final clarifier and chlorination followed 
later by dechlorination. Thickened sludge from the 
Spiragester was transferred to drying beds. The 
treatment plant had overall removals for TSS, BOD 
and ammonia of 81%, 85% and 67% respectively. 
The plant discharges to Prairie Ditch, a tributary of 
Little Auglaize River. 
A number of upgrades to the collection system were made between 
1993 and 2001. However, although these upgrades were completed 
fairly recently, there were high flows during wet weather, and 
ongoing I/I issues. 
By 2005, the average daily flow was 130,000 gpd and peak daily 
flow had increased to almost 620,000 gpd, which consisted of 
350,000 gpd treated flow and 270,000 gpd through the plant bypass. 
The WWTP has been missing its effluent limits on both BOD and 
ammonia as far back as 2003 and has also had some more recent 
failures on total suspended solids (TSS). 30 day limits were 2.3 mg/l 
ammonia (summer) and 6.0 mg/l ammonia (winter), 10 mg/l BOD 
and 20 mg/l TSS. In addition, with the equipment being almost 40 
years old, it was becoming difficult to maintain. With one of each 
process unit, there was also no redundancy. 
With the renewal of the NPDES Permit in 2007, the Village hired 
a local consultant (Mote & Associates) to address modifications 
required to the WWTP to allow it to consistently meet the permitted 
levels for BOD and ammonia.
In March 2007, Mote & Associates hired Jones & Henry 
Engineers to provide engineering services. Jones & Henry 
developed a preliminary WWTP Expansion report. The report 

Plant Profile
THE VILLAGE OF OHIO CITY WASTEWATER TREATMENT PLANT

by Daniel Miller, P.E., Director of Wastewater; Joseph Hotz, P.E., Vice President; 
Paul Fletcher, Project Engineer; Doug Brookhart, Operations Specialist, Jones & Henry Engineers, Ltd.

and Jeff Krugh, Administrator and Jeff Smith, Operator, Village of Ohio City 

The Village of Ohio City’s new wastewater treatment plant

Aerial photograph of original wastewater treatment plant, showing pump station, 
Spiragester, trickling filter, clarifier, chlorine contact tank and sludge drying beds.

Original wastewater treatment plant, showing pump station in foreground and 
Spiragester and trickling filter in background.



www.ohiowea.org                                                                                                                                                     47

Plant Profile

A mechanical fine screen is located in a channel above the anoxic 
tank. The screen and washwater supply is insulated and trace heated. 
Raw sewage flow is pumped to this channel and screened sewage 
drops through a hole in the screen channel floor into the anoxic tank; 
the return sludge is pumped directly into the anoxic tank. From the 
anoxic tank, flows proceed into the Orbal for biological treatment. 
Selection of whether flows pass to the inner or outer channel of the 
Orbal is made by valves. 
Flows are fed to the outer Orbal channel most of the time. Flows 
run around the outer channel and pass through a submerged orifice 
to the inner channel. Both channels have surface aeration which 
operates as required. From the inner channel, aerated wastewater 
passes through an adjustable sluice gate and over a weir and is piped 
to the clarifiers. The adjustable gate allows the depth of liquid in the 
Orbal to be altered, which in turn alters the depth of submergence 
of the aerators and the amount of oxygen transferred.
Clarifiers are concrete with bridge supported mechanisms to push 
the settling sludges to the center of the tank. Sludges are withdrawn 
to a common return and waste sludge pump station. A timed valve 
arrangement either returns sludge to the Orbal or wastes sludge to 
the aerobic digesters to be stabilized. 
Clarified effluent passes forward for disinfection through a UV 
disinfection system. The chlorine contact tank was taken out of 
service and a new channel constructed for the UV lamps. The 
existing final effluent v-notch flow measurement weir was modified 
to be able to measure larger flows. The original outfall pipe remains. 
Waste sludges are stabilized in new aerobic digesters. Two new 
tanks with new supernatant decant telescoping valves, blowers, 
piping, and diffusers were installed as part of the project.
Once stable, sludges are pumped to either existing sludge drying 
beds – from where they can be transferred to new sludge storage – 
or direct to tanker for transport off-site for land application. 
Drainage from the drying beds and sludge storage, as well as 
supernatant decanted from the aerobic digesters, are routed back 
to the raw wastewater pump station. 
The final part of the contract was construction of a service building 
to accommodate laboratory and office space, a restroom, an 
electrical room for the controls and motor control center, and a 
garage.

The third configuration considered was an oxidation ditch / clarifier 
combination. Oxidation ditches can typically handle peak: average 
flow ratios of up to 5:1. Aeration in the ditches is typically by 
surface aeration using brushes or rotors. Owing to the simple 
external mechanisms, oxidation ditches require low maintenance 
and minimal operator attention. Oxidation ditch technology can be 
simple for BOD and ammonia removal or become more complex 
should denitrification and biological phosphorous removal be 
required. For Ohio City, the system had two ditches operating in 
parallel followed by two clarifiers. A common sludge pumping 
system would be used.
Life cycle cost analysis done over a 20 year period using 5 percent 
interest found the three configurations to be extremely close in terms 
of Net Present Worth (NPW). The option with the lowest NPW 
was the oxidation ditch, which had the highest project installation 
costs but the lowest labor and maintenance / replacement costs. The 
oxidation ditch also was the most secure in terms of permit limits 
under storm flow conditions. This is the treatment option that was 
proposed to the Village.
Early on in the detailed design stage of the project, it was proposed 
that the two oxidation ditch system be modified to a single ‘Orbal’ 
type ditch (Siemens) with two rings, with which they would be able 
to use their SmartBNR system to cope with storm flows. SmartBNR 
has two modes of operation depending on influent flows. For high 
flows, the system would operate in Storm Flow Mode, which diverts 
return sludge flows to hold solids within the activated sludge system 
and prevent solids loss from the clarifiers.
The Orbal design was originally a simple two channel design which 
made no allowance for future permit modifications, in particular 
the addition of a denitrification requirement which would require 
an anoxic tank. The Orbal design was therefore modified, adding 
a simple stirred tank connected to the outer channel, which could 
be used for mixing incoming wastewater and return sludge at this 
stage and as an anoxic tank in the future. 
In addition to the oxidation ditches, the project also included 
replacement of the lift station that was removed, screening prior to 
treatment, UV disinfection and aerobic digestion for stabilization 
of waste sludges. The existing sludge drying beds were to remain.
Flows now gravitate to a new submersible pump station at the 
wastewater treatment plant, where they are pumped to treatment. 
Supernatant and drainage also flow through the new pump station.

View from above Orbal, showing aeration rotor covers. Construction of the UV disinfection channel
with the existing chlorine contact tank in the background.

continued on page 48



48                                                                                                                                                                 Buckeye Bulletin - Issue 1 | 2012

Plant Profile

Jones & Henry Engineers also assisted the Village with start-up of 
the new treatment plant. The plant was started up on July 5, 2011. 
On that day, aeration channels and clarifiers were filled with final 
effluent from the Village’s existing trickling filter plant. On July 
6th, a piping change was made at the inlet to the old treatment 
plant allowing raw sewage to begin flowing to the new raw sewage 
pumping station.
During the day, a local hauler brought in 20,000 gallons of return 
sludge from the Van Wert Wastewater Treatment Plant which is 
located ten miles north of Ohio City. Prior inspection of the Van 
Wert return sludge revealed a stable activated sludge with no 
filaments and a very good history of ammonia, and cBOD removal.
Within two days of the start-up, cBOD, TSS and ammonia removals 
were occurring and just over a week after start-up, laboratory results 
indicated effluent from the Orbal contained 5.2 mg/L cBOD, 2.8 
mg/L TSS and 0.5 mg/L ammonia.
The build-up of mixed liquor suspended solids concentration in the 
outer and inner aeration channels took some time based upon daily 
flows of 110,000 gpm and raw sewage cBOD concentrations of 100 
– 200 mg/l. Within three weeks MLSS values were over 2000 mg/l. 
As months went by, the Village experienced increased flows during 
rain events. Figure 1 shows a graph of rainfall and daily flow for 
the month of October 2011. 
The staff learned to operate the treatment plant in “storm mode” 

New sludge storage area

Figure 1 - Rainfall and Daily Flow for October 2011

during rain events. Under this mode, the RAS is directed to the outer 
channel while raw sewage is sent to the inner channel, creating a 
contact stabilization type process during a rain event. 
The “storm mode” process ‘anchors’ the RAS and prevents a 
wash-out of biological mass while at the same time the treatment 
efficiency is not diminished. When flows exceed 250,000 gallons 
per day, the operator converts the plant into contact stabilization. 
The change to “storm mode” is a simple matter of changing four 
plug valves. When daily flows return to below 250,000 gpd the 
plant is changed back to normal operation.
The plant has easily handled peak flows events and in November 
handled a 930,000 gpd event.
Jones & Henry Engineers, Ltd.
Daniel Miller, P.E., Director of Wastewater
Joseph Hotz, P.E., Vice President 
Paul Fletcher, Project Engineer
Doug Brookhart, Operations Specialist

Village of Ohio City
Jeff Krugh, Administrator
Jeff Smith, Operator

Visit ohiowea.org to register online 
for OWEA state, section, and 

committee events.

If you are an OWEA/WEF member,
log in via the member only access 

prior to registering.

Save time and postage by registering 
online for upcoming OWEA state, section, 
or committee workshops, meetings, 
and training sessions. You will receive 
immediate confirmation of your registration 
and can indicate your choice of payment 
options for each particular event. 



www.ohiowea.org                                                                                                                                                     49

Feature Article

Project Need and Background
People think I’m an aerobic digestion expert, and I was an author 
on the latest EPA solids handling manual, so I’ll give you a boiled-
down (not sleep-inducing) version of what I think you should do.

What Is Aerobic Digestion?
Aerobic digestion is dieting. Waste activated sludge is put in a 
reactor and aerated. The organisms run out of food and die, and the 
cells lyse, providing food for some of the remaining organisms. 
There is nitrification going on too, and hopefully, denitrification 
as well. The chemical formulas for all of this are:

Destruction of biomass in aerobic digestion 
H7O2N + 5O2 => 4CO2 + H2O + NH4HCO3

Nitrification of released ammonia-nitrogen 
NH4

+ + 2O2 => NO3
- + 2H+ + H2O

Complete nitrification 
C5H7O2N +7O2 => 5CO2 + 3H2O + HNO3

With partial nitrification 
2 C5H7O2N + 12O2 => 10CO2 + 5H2O + NH4

+ + NO3
-

Denitrification using nitrate nitrogen as electron acceptor 
C5H7O2N + 4NO3

- + H2O => NH4
+ + 5HCO3

- + 2N2

With complete nitrification and denitrification 
C5H7O2N +5.75O2 => 5CO2 + 0.5N2 +3.5H2O

Biomass gets turned into carbon dioxide and water. Ammonia 
gets turned into nitrate and hydrogen ion. Nitrate gets turned into 
nitrogen and oxygen and half of the hydrogen ions are taken up 
into hydroxide.

How to Design a Digester
A digester should not be a wide spot in the pipe where sludge is 
pumped and retained for a pre-determined period of time. Rather, 
an aerobic digestion system is a process performed in a reactor, 
and should be treated as such. As was mentioned above, aerobic 
digestion incorporates a wide array or reactions, which ultimately 
reduce the volatile mass of and destroy pathogenic bacteria. 

How Big Should It Be?
Manual of Practice 11, Volume III 1990, provides a good 
explanation of the aerobic digestion process, and is an excellent 
reference. One of the most fundamental points to acknowledge 
is that aerobic digestion is temperature sensitive, and the higher 
the temperature, the faster the process reactions will occur. The 
critical point is that volatile solids reduction requires a requisite 
amount of temperature x- time to achieve the necessary objective. 
For example in order to achieve the required Class B level of 
reduction at 38% volatile solids reduction, a temperature-time 
combination of 900 and 1200 degree-days (centigrade) is required. 
If the temperature is higher, the time is lower, and conversely if 
the temperature is lower, the time to achieve the same level of 
performance is greater. Specifically, at 20 degrees C, 45 to 60 days 
of time is required, and at 15 degrees C, 60 to 90 days of time 
is required. It should also be noted that under temperatures less 
than 10 degrees C, the digestion process slows so much that little 
volatile solids destruction occurs. 

How Many Stages Should It Have?
I suggest three stages. Two stages gets you a 25% reduction in 
solids retention time (SRT) and three stages lets you take one 
tank out of service for cleaning or maintenance without adversely 
affecting your operation. It should be designed so that you can 
feed waste activated sludge (WAS) into any section either as thin 
WAS or thickened WAS.

Should It Have Covers?
In places where it gets cold, one tank or more should have a cover 
for heat retention. NOTE: In the summertime a covered tank 
will auto heat, stink and foam up (not good). You need to be able 
to take part of the cover off, or have lots of hatches, or use the 
covered tank as the third stage or liquid storage. 

What Kind of Diffusers Should I Use?
You can use either fine bubble or coarse bubble diffusers. Both 
have different qualities and limitations. See the section below on 
how thick your sludge should be.